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NOTE

*Remark 3% : Parts to be replaced at each regular inspection.

-Not Remark 3 :Replace with a new one depending on the condition.
-"Order Q'ty" shows parts quantity for two fans.

-(Quantity required normal maintenance.)

EQU]S{:\AENT MARKS DESCRIPTION PART NO 1V;Epll§3$ REMARK Og,?.ER DETI:mERY RESP(;-SI(E;[ELTLEENT
" (kg) (Month) (Year)
1 |THRESD END TAPER PINS 25 x 80 FIG-1-(D 0.26 8
2 THRESD END TAPER PINS 13 X 55 FIG-1-Q 0.05 4
3 |BOLT M10Xx 16 FIG-1-Q) 0.023 18
4 [BOLT M12x30 FIG-1-@ 0.046 24
5 |BOLT M16x45 FIG-1-® 0.059 16
6 |BOLT M16x45 FIG-1-® 0.059 40
7 |BOLT,NUT M16 x 45 FIG-1-@ 0.141 324
8 |BOLT,NUT M16 x 45 FIG-1-® 0.141 200
9  |BOLT,NUT M20 X 55 FIG-1-@ 0.275 20
10 |BOLTNUT M20 X 50 FIG-1-(0 0.262 76
11 |BOLTNUT M20 X 60 FIG-1-0) 0.287 152
12 |BOLTNUT M20 X 55 FIG-1-0 0.275 176
13 |BOLTNUT M20 X 65 FIG-1-® 0.299 32
14 |NUT M20 FIG-1-0 0.059 8
15 |NUT M12 FIG-1-0® 0.016 4
~ 16 |SPRING WASHER M12 FIG-1-(® 0.007 % 24 4 during fan overhaul
i 17 |SPRING WASHER M16 FIG-1-0D 0.011 b4 16 4 during fan overhaul
C 18 |BOLT M20 x 45 FIG-1-(® 0.191 8
g 19 [NAME PLATE t1.6 (FOR A) FIG-1-0® 0.78 1
l{l 20 |NAME PLATE t1.6 (FOR B) FIG-1-Q@ 0.78 1
¢ 21 [CAUTION PLATE t1.6 FIG-1-Q) 0.38 2
g 22 [SCREW RIVETS #4 FIG-1-@ 0.001 20
g 23 |NAME PLATE t1.6 (FOR A) FIG-1-® 0.02 1
'g 24 |NAME PLATE t1.6 (FOR B) FIG-1-@ 0.02 1
IY_ 25 [SEAL PACKING FIG-1-@® — b4 2 4 during fan overhaul
26 |GASKET 80A FIG-1-@&® = -3 2 4 during fan overhaul
27 |GASKET 80A FIG-1-Q) = x 2 4 during fan overhaul
a |SUCTION CASING (FOR A) FIG-1-@ 6673 1
b |SUCTION CASING (FOR B) FIG-1-® 6673 1
¢ [IMPELLER CASING (UPPER) (FOR A) FIG-1-© 1245 1
d  [IMPELLER CASING (UPPER) (FOR B) FIG-1-@ 1245 1
e [IMPELLER CASING (LOWER) (FOR A) FIG-1-® 2823 1
f  |[IMPELLER CASING (LOWER) (FOR B) FIG-1-(® 2823 1
g |REAR CASING (UPPER) FIG-1-® 855 2
h  |REAR CASING (LOWER) (FOR A) FIG-1-0 1334 1
i REAR CASING (LOWER) (FOR B) FIG-1-® 1334 1
j DIFFUSER FIG-1-(D 4678 2
k  |COUPLING COVER ASS'Y FIG-1-® 152 2
I |COVER FIG-1-D 25 2
m  [IMPELLER CASING DIVISION PLATE ASSEMBLY FIG-1-@ 64 2
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